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Competences and guarantees

AT4 wireless is a testing laboratory accreditedtlisy National Accreditation Body (ENAC -Entidad Naal de
Acreditacion), to perform the tests indicated ia @ertificate No. 51/LE 147.

AT4 wireless is a laboratory with a measuremenitifaéin compliance with the requirements of Seati.948 of the
FCC rules and has been added to the list of fieslitvhose measurements data will be accepted jurciion with
applications for Certification under Parts 15 oraf8e Commission's Rules. Registration Numbe@267.

AT4 wireless is a laboratory with a measuremerg 8it compliance with the requirements of RSS 2%2ué 1
(Provisional) and has been added to the list eidfisites of the Canadian Certification and EngingeBureau.
Reference File Number: IC 4621A-2.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datesented in this report, which is the resulthef neasurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repartifis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maimémce of the confidentiality of all information aédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of AT4 wireless.

General conditions
1. This reportis only referred to the item thas badergone the test.

2. This report does not constitute or imply onatsn an approval of the product by the Certificatidadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.

Usage of samples

Samples undergoing test have been selectethéglient.

Sample S/01 is composed of the following elements:

Control N° Description Serial N° Date of reception

50332B//001 Automobile Radio with BT VP2_7 TOMXXax20558 2016-11-04

1. Sample S/01 has undergone following test(s).

All radiated tests indicated in appendixes A.
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Sample S/02 is composed of the following elements:
Control N° Description Model SEHEINS Date of reception

50332B//011 Automobile Radio with BT VP2_7 TOMXXZ8B)031 2017-02-14

1. Sample S/02 has undergone following test(s).
All conducted tests indicated in appendix A.
Auxiliary elements used with samples S/01, S/02:

Control N° Description Model SEHEINNS Date of reception

50332B/003 SAINT2 device DG SZ72079 2017-02-14
TECHNOLOGIES

50332B/004 SAINT2 cable - — 2017-02-14

50332B/005 USB cable --- — 2017-02-14

50332B/006 Connection Box 2017-02-14

Test sample description

The test sample consists of an automobile radib Biit.

Identification of the client

DELPHI ELECTRONIC & SAFETY
2151 Lincoln RD Kokomo [N 46901, USA

Testing period
The performed test started on 2016-11-29 and fuigin 2017-03-22

The tests have been performed\at wireless.

Environmental conditions

In the control chamber, the following limits weret®xceeded during the test:

Temperature Min. :_15 c
Max. = 35°C
Relative humidity mglzzzg;@)
Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <1Q
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In the semianechoic chamber, the following limierg/not exceeded during the test.

Temperature Min. = 15 °C
P Max. = 35 °C
. - Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Normal site attenuation (NSA)

< +4 dB at 10 m distance between item under tedt an
receiver antenna, (30 MHz to 1000 MHz)

Field homogeneity

More than 75% of illuminated surface is betweem@ 6
dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements, thesolt limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C

Relative humidity Min. =20 %
Max. = 75 %

Air pressure

Min. = 860 mbar
Max. = 1060 mbar

Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <1Q

Remarks and comments

1: Used instrumentation:

Conducted Measurements

1. Spectrum analyser Agilent E4440A
2. DC power supply R&S NGPE 40/40

Last Cal. date Cal. due date
2015/10 2017/10
2014/11 2017/11
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Radiated Measurements
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Last Cal. date

Semianechoic Absorber Lined Chamber ETS FACT3

D DEKRA

Cal. due date

1. 200STP N.A. N.A.
2. BiconicalLog antenna ETS LINDGREN 3142E 2015/06 2018/06
3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz
4. SCHWARZBECK BBHA 9120 D 2016/11 2019/11
Broadband Horn antenna 18-40 GHz
S SCHWARZBECK BBHA 9170 2014/03 2017/03
6. EMI Test Receiver R&S ESU 40 2016/03 2018/03
7. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
8. RF pre-amplifier 25 MHz-7 GHz PAM0207 2016/09 129
9. gflg_r;—\;lo\mphﬁer 1-18 GHz Bonn Elektronik BLMA 2016/02 2018/02
RF pre-amplifier 18-40 GHz BONN ELEKTRONIK
10. BLMA 1840-1M 2015/12 2017/12
Testing verdicts
NOt apPliCaBIE ....coeeeiiiiiiiee e : N/A
PaASS ... : P
FAIL e e : F
NOt MEASUIE .....eeiiiiiiiiiiieee et : N/M
1. BT EDR
FCC PART 15 PARAGRAPH / RSS-247 VERDICT
NA| P | F [NM
FCC 15.247 Subclause (a) (1) / RSS-247 Clause2y.1 (20 dB Bandwidth and Carri P
frequency separation
FCC 15.247 Subclause (a)(1)(iii) / RSS-247 Claugg4¥) Number of hopping channels P
FCC 15.247 Subclause (a)(1)(iii) / RSS-247 Claugg4) Time of occupancy (Dwell P
Time)
FCC 15.247 Subclause (b) / RSS-247 Clause 5.4 (2) axirlum pek output powe P
and antenna gain
FCC 15.247 Subclause (d) / RSS-247 Clause 5.5 Emibsnitations P
conducted (Transmitter)
FCC 15.247 Subclause (d) / RSS-247 Clause 5.5 EmiBmnitations radiated P
(Transmitter)
Report No: (NIE)
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TEST CONDITIONS
Power supply (V):
Vhominal= 12 Vdc

Type of power supply = DC voltage from external powource.
Type of antenna = Integral antenna
Declared Gain for antenna (maximum) = 2.3 dBi

TEST FREQUENCIES:
Lowest channel: 2402 MHz
Middle channel: 2441 MHz
Highest channel: 2480 MHz

During transmitter test the EUT was being contiblig the SW tool to operate in a continuous maxin@amsmit
mode on the test channel as required and in eattie alifferent modulation modes (GFIWA4-DQPSK, 8DPSK).

CONDUCTED MEASUREMENTS
The equipment under test was set up in a shielolmu end it is directly connected to the spectruaiyaer.

SPECTRUM
EUT ANALYZER

The DC supply voltage is applied using an extecalibrated power supply.

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anebbamber. The measurement antenna is situatedisteace of

3 m for the frequency range 30 MHz-1000 MHz (30 MHIO0 MHz Bilog antenna) and at a distance of 1m fo
the frequency range 1 GHz-25 GHz (1 GHz-18 GHz Dmuitge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-25 GHrithperformed at a distance closer than the pedistance,
an inverse proportionality factor of 20 dB per d#ads used to normalize the measured data for rditieng
compliance.

The equipment under test was set up on a non-ctuwdydatform above the ground plane and the sdnaand
orientation was varied to find the maximum radiadeussion. It was also rotated 360° and the antbeitght was
varied from 1 to 4 meters to find the maximum rasticemission.

Measurements were made in both horizontal andce¢pianes of polarization.
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Radiated measurements setup f < 1 GHz

Spectrum analyser

ANECHOIC CHAMBER

AT4

NC,

WiReELESS
a DEKRA company

Measuring
Antenna

‘ ‘ | 3 mdistance

360°Rotating

‘ S

AntennaMast

| (Antennaheight variation: 1-4 m)

Shielded Control RoomFor

Radiated Measurements

Radiated measurements setup f > 1 GHz

D DEKRA

Preamplifier

Horn antenna

VWWWWWWWWYWWWWWNY

EUT

1 m distance

-

Spectrum
analyser

Shielded control room for
radiated measurements
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FCC Section 15.247 Subclause (a) (1) / RSS-247 Gaib.1 (2). 20 dB Bandwidth and Carrier frequency
separation

SPECIFICATION

Frequency hopping systems shall have hopping clhaanger frequencies separated by a minimum dfti25

or the 20 dB bandwidth of the hopping channel, Wei@r is greater. Alternatively, frequency hopping
systems operating in the 2400-2483.5 MHz band mee thopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB kddth of the hopping channel, whichever is greater,

provided the systems operate with an output powagreater than 125 mW.

RESULTS
(See next plots)
Modulation: GFSK

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (KHz 961.514 962.159 a903B.
Measurement uncertainty (kHz) <+5.00

Modulation:I1/4-DQPSK (2Mbps)

Lowest frequency| Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1308 1278 1278
Measurement uncertainty (kHz) <+5.00

Modulation: 8-DPSK (3Mbps)

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1283 1289 1286
Measurement uncertainty (kHz) <+5.00
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Modulation: GFSK

20 dB BANDWIDTH. Lowest Channel: 2402 MHz.
# Agilent
Ref 16 dBm #Atten 30 dB
#Paak
Log
10 ﬂﬂ,‘r‘“’”mf\\
dB/ o~ e’
7 o
LaAw
Ml 52
Center 2.402 B0 GHz Span 3 MHz
#Res BN 38 kHz #UBH 308 kHz Sweep 3.13 ms (1008 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
866.1840 kHz ® B -20.00 dB

Transmit Freq Error  6.157 kHz

% dB Bandwidth 961.514 kHz
20 dB BANDWIDTH Middle Channel: 2441 MHz.
# Agilent
Ref 18 dBm #Atten 38 dB
#Peak
Log =
18 \x
dB/ N2 o
7
N N
ngwr N R e Fawagper,
o
LgAw
Ml 52
Center 2.441 886 GHz Span 3 MHz
#Res BH 30 kHz #\JBH 308 kHz Sweep 313 ms (1008 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
865.8977 kHz % dB -20.00 dB

Transmit Freq Error -10.826 kHz
% B Bandwuidth 962.159 kHz

Report No: (NIE)
50332RRF.003 Page 13 of 81 2017-03-31



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

20 dB BANDWIDTH

AT-
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a DEKRA company

Highest Channel: 2480 MHz.

# Agilent

Ref 18 dBEm

#Atten 30 dB

#Peak

SN

7

LgAw

M1 52

Center 2.430 806 GHz
#Res BH 30 kHz

#\YBH 380 kHz

Occupied Bandwidth
838.1931 kHz

Transmit Freq Error

% B Bandwidth

-12.714 kHz
918.983 kHz

Span 3 MHz
Sweep 313 ms (1008 pts)

Occ BH % Pwr 99.68 2
®x dB -20.00 dB

Carrier frequency separation

# Agilent

Ref 18 dBEm

#Atten 30 dB

a Mkrl 1.883 MHz
8.81 dB

#Paak

ik

ARV

ava

V

VERVARLY

LaAw

W1 52

33 FC

£t
FTun

Swp

Start 2.438 008 GHz
#Res BH 388 kHz

#\YBH 388 kHz

Stop 2.446 @00 GHz
Sweep 1AGE ms (1008 prs)

The hopping channel carrier frequencies are segghlat a minimum of the two-thirds of the 20 dB baiuih

of the hopping channel.
Verdict: PASS
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Modulation: TI/4-DQPSK
20 dB BANDWIDTH. Lowest Channel: 2402 MHz.
# Agilent

Ref 16 dBm #Atten 30 dB
#Paak

dB/ POZ SA eV

LaAw

Ml 52
Center 2.402 B0 GHz Span 3 MHz
#Res BN 38 kHz #UBH 308 kHz Sweep 3.13 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1710 MH=z x dB  -20.00 dB

Transmit Freq Error -13.439 kH=

% dB Bandwidth 1.308 MHz
20 dB BANDWIDTH Middle Channel: 2441 MHz.
# Agilent
Ref 18 dBm #Atten 38 dB
#Peak
Log
16 AT fr ﬂ[\hwm
4B/ fw e
> €
_\
LgAw
Ml 52
Center 2.441 886 GHz Span 3 MHz
#Res BH 30 kHz #\JBH 308 kHz Sweep 313 ms (1008 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
1.1643 MHz x dB -20.08 dB

Transmit Freq Error  -14.686 kHz
% B Bandwuidth 1.278 MHz

Report No: (NIE)
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20 dB BANDWIDTH Highest Channel: 2480 MHz.
# Agilent
Ref 18 dBm #Atten 38 dB
#Peak
Log
10 S T
4B/ eﬁyf"“ e
“\
LgAw
Ml 52
Center 2,480 08B GHz Span 3 MHz
#Res BH 30 kHz #\JBH 308 kHz Sweep 313 ms (1008 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
1.1642 MHz x dB -20.08 dB

Transmit Freq Error -14.547 kHz
% B Bandwuidth 1.278 MHz

Carrier frequency separation

# Agilent

a Mkrl 1.881 MHz
Ref 16 dBm #Atten 30 dB BBz dB
#Paak |

;“‘
i

B e T ey T e

LaAw

W1 52
33 FC

£t
FTun
Swp

Start 2.438 000 GHz Stop 2.446 @00 GHz
#Res BN 300 kHz #UBH 308 kHz Sweep 1AGE ms (1008 prs)

The hopping channel carrier frequencies are segghlat a minimum of the two-thirds of the 20 dB baiuih
of the hopping channel

Verdict: PASS
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Modulation: 8-DPSK
20 dB BANDWIDTH Lowest Channel: 2402 MHz.
# Agilent

Ref 16 dBm #Atten 30 dB
#Paak

LaAw

Ml 52
Center 2.402 B0 GHz Span 3 MHz
#Res BN 38 kHz #UBH 308 kHz Sweep 3.13 ms (1008 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1635 MHz x dB  -20.00 dB

Transmit Freq Error  -9.430 kHz
% dB Bandwidth 1.283 MHz

20 dB BANDWIDTH Middle Channel: 2441 MHz.
# Agilent

Ref 18 dBm #Atten 38 dB
#Peak

16 ey R
dB/ o

LgAw

Ml 52
Center 2.441 886 GHz Span 3 MHz
#Res BH 30 kHz #\JBH 308 kHz Sweep 313 ms (1008 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1619 MHz x dB  -20.00 dB

Transmit Freq Error  -12.130 kHz
% B Bandwuidth 1.289 MHz
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20 dB BANDWIDTH Highest Channel: 2480 MHz.
# Agilent
Ref 16 dBm #Atten 30 dB
#Peak
Log
4B/ o gy

LgAw

Ml 52

Center 2,480 08B GHz Span 3 MHz
#Res BH 30 kHz #\JBH 308 kHz Sweep 313 ms (1008 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7

1.1597 MH=z x 4B -20.80 dB

Transmit Freq Error  -11.396 kHz
% B Bandwuidth 1.286 MHz

Carrier frequency separation

# Agilent

a Mkrl 1.841 MHz
Ref 16 dBm #Atten 30 dB B.85 dB
#Paak ‘

R N I e

LaAw

W1 52
33 FC

£t
FTun
Swp

Start 2.438 000 GHz Stop 2.446 @00 GHz
#Res BN 300 kHz #UBH 308 kHz Sweep 1AGE ms (1008 prs)

The hopping channel carrier frequencies are segghtat a minimum of the two-thirds of the 20 dB baiutih of
the hopping channel.

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FCC Section 15.247 Subclause (a) (1) (iii) / RSS72€lause 5.1 (4). Number of hopping channels

SPECIFICATION
Frequency hopping system in the 2400-2483.5 MHzIsdnall use at least 15 channels.

RESULTS
The number of hopping channels is 79 for all thmegles (see next plots).

Modulation: GFSK

Mkrl 2.482 88 GHz

Ref 18 dBm #Atten 30 dB 8.47 dBm

i O O T Yt | | I I o O e T . W |

#Peal 1
o NN A

LgAwy
V1 52
Start 2.398 80 GHz Stop 2.441 08 GHz
#Res BW 368 kHz #YBH 516 kHz Sweep 1066 ms (1080 pts)
Markar Trace Type ¥ Auiz Amplituda
1 1 Freq 2.482 BH GHz A.47 dBm
2 1 Freq 2.448 18 GHz 2.28 dBm

Number of hopping frequencies: 39

Report No: (NIE)
50332RRF.003 Page 19 of 81 2017-03-31



¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g P D E KRA

# Agilent

Mkre 2.488 Bl GHz

Ref 16 dBm #Atten 30 dB 2.63 dBm
tE;ak ﬁnmﬁnhm-ﬁﬁmmrmmmrﬁ P W W W Tl Wi BT W W W o W A W W W B P\
T P Y YNV v vy R vy vy
dB/ ‘K
LaAw
W1 52
Start 2.439 00 GHz Stop 2.483 86 GHz
#Res BN 300 kHz #UBH 518 kHz Sweep 1.066 ms (1000 pts)
Marker Trace Type K Axig Amplitude
1 1 Freq 2.441 B3 GHz 2.17 dBm
2 1 Freq 2,488 81 GH=z 2.63 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS

Report No: (NIE)
50332RRF.003 Page 20 of 81 2017-03-31



AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WireLess
www.atdwireless.com - C.I.F. A29 507 456

a DEKRA company

Modulation: TI/4-DQPSK

Ref 18 dBm #Atten 30 dB -3.83 dBm
#Peak . =

5%9 }ywwwmmwwwwﬁf
dB/ |

LgAw
W1 52
Start 2.398 88 GHz Stop 2.441 8@ GHz
#Res BH 300 kHz #\BH 518 kHz Sweep 1.066 ms (1000 pts)
Marker Trace Type * Axiz Amplitude
1 [ Freq 2.482 BA GHz -3.688 dEm
2 [ Freq 2.4468 18 GHz -1.45 dBEm

Number of hopping frequencies: 39

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

# Agilent

Mkre 2.488 Bl GHz

Ref 16 dBm #Atten 30 dB -0.48 dBm
#Peak 1 2

E%Q WWWWWWWWWM?\I
dB/ |

LaAw
W1 52
Start 2.439 00 GHz Stop 2.483 86 GHz
#Res BN 300 kHz #UBH 518 kHz Sweep 1.066 ms (1000 pts)
Marker Trace Type K Axig Amplitude
1 1 Freq 2.441 B3 GHz -1.51 dBm
2 1 Freq 2,488 81 GH=z -8.48 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS

Report No: (NIE)
50332RRF.003 Page 22 of 81 2017-03-31



AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: 8-DPSK

Mkrl 2.482 88 GHz

Ref 18 dBEm #Atten 30 dB -2.96 dBm
#Peak s -
5%9 P e A R e A et A e VA A W e e
dB/ |

LaAw
W1 52
Start 2.398 00 GHz Stop 2.441 86 GHz
#Res BN 300 kHz #UBH 518 kHz Sweep 1.066 ms (1000 pts)
Marker Trace Type K Axig Amplitude
1 1 Freq 2,482 BH GHz -2.96 dBm
2 1 Freq 2.448 18 GHz -2.19 dBm

Number of hopping frequencies: 39

Report No: (NIE)
50332RRF.003 Page 23 of 81 2017-03-31



AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, g) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Mkre 2.488 Bl GHz

Ref 16 dBm #Atten 30 dB -8.45 dBm
#Peak 1 z

E%Q WWWWWWWWW@\‘
3B/ |

LaAw
W1 52
Start 2.439 00 GHz Stop 2.483 86 GHz
#Res BN 300 kHz #UBH 518 kHz Sweep 1.066 ms (1000 pts)
Marker Trace Type K Axig Amplitude
1 1 Freq 2.441 B3 GHz -1.14 dBm
2 1 Freq 2,488 81 GH=z -8.45 dBm

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS

Report No: (NIE)
50332RRF.003 Page 24 of 81 2017-03-31



AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ,‘?) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FCC Section 15.247 Subclause (a) (1) (iii) / RSS72€lause 5.1 (4). Time of occupancy (Dwell Time)

SPECIFICATION

The average time of occupancy on any channel sbalbe greater than 0.4 seconds (400 ms) withieriagh
of 0.4 seconds multiplied by the number of hopgihgnnels employed = 0.4 x 79= 31.6 seconds.

RESULTS

Modulation: GFSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1B1.

- Tx-time per hop = 360.8 ps (see next plot).

# Agilent

a Mkrl  3608.8 ps

Ref 18 dBm #Atten 38 dB @.Bé 4B
#Peak

LgAw

W1 52
53008

£0f:
FTun

Center 2.441 886 GHz Span B Hz
Res BHW 1 MHz #+VBH 3 MHz Sweep 799.2 ps (1000 pts)

Report No: (NIE)
50332RRF.003 Page 25 of 81 2017-03-31



AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, “?)
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLesS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

- Number of hops over a period of 1 second =10 (s&éepiot).

# Agilent

Ref 16 dBm #Atten 30 dB
#Paak

LaAw

W1 52
S35

£t
f>50k

Center 2.441 606 GHz

Res BH 188 kHz #UBH 308 kHz Sweep 1 5 (1000 pts)

Number of hops in the period specified in the regaents = (10 hops) x (31.6 s/ 1 s) =316 hops.

Averaging time of occupancy = 360.8 us x 316 hofid4.013 ms per 31.6 seconds.

D DEKRA

Measurement uncertainty (%) <+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T U’

WiReELESS

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE HS.

- Tx- time per hop = 1.619 ms (see next plot).

3 Agilent

a Mkrl  1.619 ms

Ref 16 dBm #Atten 30 dB 8.70 dB
#Peak
Log
&/ b E:
[ M
Il T '“ ‘ i “ FrfL

LaAw

WL 52

53 M8

AA
g0

FTun

iy

Center 2.441 088 GHz

Span @ Hz

Res BW 1 MHz #UBH 3 MHz Sweep 2,198 ms (1008 pts)

- Number of hops over a period of 1 seconds = 5risg&eplot).

2% Agilent

Ref 18 dBm #Atten 30 dB

#Peak

LgAw |

W1 52

53 M8

£

50k

Center 2.441 G8@ GHz
Res BH 188 kHz #UBH 388 kHz

Number of hops in the period specified in the regmients = (5 hops) x (31.6 s/ 1 s) =158 hops.

Span @ Hz
Sweep 1 5 (1006 pts)

Averaging time of occupancy = 1.619 ms x 158 ho25%.802 ms per 31.6 seconds.

D DEKRA

Measurement uncertainty (%)

<+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT-

NC,

WiReELESS
a DEKRA company

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE I85.

- Tx-time per hop =2.863 ms (see next plot).

3 Agilent
a Mkrl 2,863 ms
Ref 16 dBm #Atten 30 dB 8.79 dB
#Peak
Log
& | % o
%ﬂpﬁ AL e 0 1
|| [ AR ! |
LaAw
Hl 352
3343
HHM bt
£ L
FTun
Center 2.441 088 GHz Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 3.33 ms (10O0A pts)

Number of hops over a period of 1 seconds = 4risgeplot).

3 Agilent

Ref 18 dBm

#Atten 30 dB

#Peak

LaAw

WL 52

53 M8

g
F>50k

L

Center 2.441 088 GHz
Res BH 188 kHz

#WBH 386 kHz

Span @ Hz
Sweep 1 5 (1008 pts)

D DEKRA

Number of hops in the period specified in the regients = (4 hops) x (31.6 s/ 1 s) = 126.4 hops.
Averaging time of occupancy = 2.863 ms x 126.4 hof61.88 ms per 31.6 seconds.

Measurement uncertainty (%)

<+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

. WirELESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: m/4-DQPSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-RH1.

- Tx-time per hop = 392 us (see next plot).

3% Agilent

a fkrl 392 ps
Ref 18 dBm #Atten 30 dB 1.44 dB

#Peak
1RWWWMW%WW’WWW1
I T 11 'L

-y T T I [

LgPAv \

Wl 52 \
3043 f \
AR I
£(tn
FTun

Center 2,441 008 GHz Span @ Hz
Res BW 1 MHz #YBW 3 MH=z Sweep 799.2 ps (1000 pts)

- Number of hops over a period of 1 second = 10 iséplot).

% Agilent

Ref 18 dBm #Atten 30 dB
#Peak

LgAw

W1 52
53 0MS

£fx
F>50k

Center 2.441 806 GHz Span @ Hz
Res BH 108 kHz #JBH 300 kHz Sweep 1 5 (1008 pts)

Number of hops in the period specified in the regments = (10 hops) x (31.6 s/ 1 s) = 316 hops.
Averaging time of occupancy = 392 ps x 316 hop23.87 ms per 31.6 seconds.

Measurement uncertainty (%) <+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “9) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-RHS3.

- Tx-time per hop = 1.619 ms (see next plot).

3 Agilent

a Mkrl  1.619 ms

Ref 16 dBm #Atten 30 dB 8.42 dB
#Peak

S A

LaAw
Hl 352
3343
AR
£
FTun
Center 2.441 088 GHz Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 2,131 ms (1008 pts)

- Number of hops over a period of 1 seconds = 5risz&eplot).

3 Agilent

Ref 16 dBm #Atten 30 dB
#Peak

LaAw

WL 52 | |

S3 WS

AR

Ef: [ (Y NS )

AT L TWPHNTE IPTENRN IS R Wa.,wm,ﬂ,,.id{ulw,w

Center 2.441 088 GHz Span @ Hz
Res BW 108 kHz #YBH 380 kHz Sweep 1 5 (1008 pts)

Number of hops in the period specified in the resmients = (5 hops) x (31.6 s/ 1 s) = 158 hops.
Averaging time of occupancy = 1.619 ms x 158 hwR85.80 ms per 31.6 seconds.

Measurement uncertainty (%) <+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-RH5.

- Tx- time per hop =2.867 ms (see next plot).

a Mkrl 2,867 ms

Ref 16 dBm #Atten 30 dB 1.43 dB
#Peak

on

Ak

LaAw

WL 52

3343

AR mﬂﬂ Iﬂ M“!ﬂ
£ !
FTun

Center 2.441 088 GHz Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 3.33 ms (10O0A pts)

- Number of hops over a period of 1 seconds = 41isz&eplot).

2% Agilent

Ref 16 dBm #Atten 30 dB
#Peak

LgAw

W1 52
53 M8

Center 2.441 Q08 GHz Span @ Hz
Res BH 188 kHz #UBH 388 kHz Sweep 1 5 (1006 pts)

Number of hops in the period specified in the regients = (4 hops) x (31.6 s/ 1 s) = 126.4 hops.
Averaging time of occupancy = 2.867 ms x 126.4 hegg2.39 ms per 31.6 seconds.

Measurement uncertainty (%) <+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

. WirELESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: 8-DPSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-BH1.

- Tx-time per hop = 392.5 us (see next plot).

3% Agilent

a Mkrl 3925 ps
Ref 18 dBm #Atten 30 dB -1.36 dB

SN L

' !

LgPAv L

Wl 52 &

$30C
AR

£(tn

FTun

Center 2,441 008 GHz Span @ Hz
Res BW 1 MHz #YBW 3 MH=z Sweep 520 ps (1006 pts)

- Number of hops over a period of 1 second = 10 riseéplot).

% Agilent

Ref 18 dBm #Atten 30 dB
#Peak

LgPAv

Wl 52
53 MS

£t
F>58k

Center 2,441 008 GHz Span @ Hz
Res BW 108 kHz #\/BH 300 kHz Sweep 1 s (1008 pts)

Number of hops in the period specified in the regments = (10 hops) x (31.6 s/ 1 s) = 316 hops.

Averaging time of occupancy =392.5 us x 316 ho4-(I3 ms per seconds.

Measurement uncertainty (%) <+0.01

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “9) D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-BHS3.

- Tx-time per hop = 1.610 ms (see next plot).
3 Agilent

aMkrl  1.61 ms

Ref 16 dBm #Atten 30 dB 2.33 dB
#Peak

LaAw

WL 52

53 M8
ﬂﬂ b
g0

FTun

Center 2.441 088 GHz Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 2.331 ms (1008 pts)

- Number of hops over a period of 1 seconds = 5risz&eplot).

3 Agilent

Ref 16 dBm #Atten 30 dB
#Peak

LaAw

WL 52
53 M8

|
£ | Ll et Wm»

Center 2.441 088 GHz Span @ Hz
Res BW 108 kHz #YBH 380 kHz Sweep 1 5 (1008 pts)

Number of hops in the period specified in the resmients = (5 hops) x (31.6 s/ 1 s) =158 hops.
Averaging time of occupancy =1.610 ms x 158 ho@$4.38 ms per 31.6 seconds.

Measurement uncertainty (%) <+0.01
Verdict: PASS

Report No: (NIE)
50332RRF.003 Page 33 of 81 2017-03-31



AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-BH5.

- Tx-time per hop = 2.863 ms (see next plot).

a Mkrl 2,863 ms
Ref 16 dBm #Atten 30 dB 8.95 dB

#Peak

dB/ :LOR\’ "T"?

LaAw
Hl 352
3343
gl Wl
£ '
FTun
Center 2.441 088 GHz Span @ Hz
Res BW 1 MHz #UBH 3 MHz Sweep 4863 ms (1008 pts)

- Number of hops over a period of 1 seconds = 41is&eplot).

3 Agilent

Ref 16 dBm #Atten 30 dB
#Peak

LaAw

WL 52
53 M8

405 bl il prgpn il i

Center 2.441 088 GHz Span @ Hz
Res BW 108 kHz #YBH 380 kHz Sweep 1 5 (1008 pts)

Number of hops in the period specified in the regients = (4 hops) x (31.6 s/ 1 s) =126.4 hops.
Averaging time of occupancy =2.863 ms x 126.4 he$1.88 ms per 31.6 seconds.

Measurement uncertainty (%) <+0.01

Verdict: PASS

Report No: (NIE)
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Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

FCC Section 15.247 Subclause (b) / RSS-247 Clausg ). Maximum peak output power and antenna gain

SPECIFICATION

For frequency hopping systems operating in the 248B.5 MHz band employing at least 75 hopping

AT4@

a DEKRA company

channels: 1 watt (30 dBm). The e.i.r.p. shall nateed 4 W (RSS-247).

MAXIMUM OUTPUT POWER. See next plots.
Declared maximum antenna gain: +2.3dBi.

The EIRP power (dBm) is calculated by adding thelated maximum antenna gain to the measured cosdiuct

power.

Modulation: GFSK

D DEKRA

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) 1.11 2.60 2.96
Maximum EIRP power (dBm) 3.41 4.90 5.26
Measurement uncertainty (dB) <+0.78

Modulation:11/4-DQPSK (2Mbps)

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -1.20 0.52 0.97
Maximum EIRP power (dBm) 1.10 2.82 3.27
Measurement uncertainty (dB) <+0.78

Modulation: 8-DPSK (3Mbps)

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -0.94 0.88 1.28
Maximum EIRP power (dBm) 1.36 3.18 3.58
Measurement uncertainty (dB) <+0.78

The maximum directional gain of the antenna is thas 6 dBi and therefore the maximum output poiwarot

required to be reduced from the stated values.

Verdict: PASS
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

AT4@

a DEKRA company

PEAK OUTPUT POWER (CONDUCTED).
Lowest Channel: 2402 MHz.

Modulation: GFSK

# Agilent

Ref 18 dBEm

#Atten 20 dB

Mkrl 2.482 155 GHz
1.11 dBm

#Paak

/

LaAw

TR

33 FC

£t
FTun

Swp

Center 2.482 G606 GHz
#Res BH 2 MHz

Span 18 MHz

#/BH 3 MHz Sweep 1AGE ms (1008 prs)

Modulation: GFSK

# Agilent

Middle Channel: 2441 MHz.

Ref 18 dBEm

#Atten 20 dB

Mkrl 2.448 885 GHz
2.68 dBm

#Peak

S

LgAw

il S2h”jwwwﬁ

53 FC

£0f:
FTun

Swp

Center 2.441 @086 GHz
#Res BH 2 MHz

Span 18 MHz

#+VBH & MHz Sweep 1.AG6 ms (1060 prs)

D DEKRA

Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

PEAK OUTPUT POWER (CONDUCTED).
Modulation: GFSK

AT-

O

WiReELESS

a DEKRA company

Highest Channel: 2480 MHz.

# Agilent

Ref 18 dBEm

#Atten 20 dB

Mkrl 2.479 825 GHz
2.96 dBm

#Paak

LaAw /

W1 52

33 FC

£t
FTun

Swp

Center 2.480 606 GHz
#Res BH 2 MHz

Modulation:T1/4-DQPSK
# Agilent

#/BW & MHz

Lowest Channel: 2402 MHz

Span 18 MHz
Sweep 1AGE ms (1008 prs)

Ref 18 dBEm

#Atten 20 dB

#Peak

LgP /

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.482 806 GHz
#Res BH 2 MHz

#BW & MHz

Span 18 MHz
Sweep 1.AG6 ms (1060 prs)

D DEKRA
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

PEAK OUTPUT POWER (CONDUCTED)

Modulation:I1/4-DQPSK

Middle Channel: 2441 MHz.

AT-

O

WiReELESS
a DEKRA company

D DEKRA

3 Agilent

Ref 18 dBm

#Atten 20 dB

Mkrl 2.448 §65 GHz

8.52 dBm

#Peak

/

N

LgAwy s

W1 352

3 FC

£
FTun

Swp

Center 2.441 G008 GHz
#Res BH 2 MHz

#YBH & MHz

Modulation:I1/4-DQPSK

# Agilent

Highest Channel: 2480 MHz.

Span 18 MHz

Sweep 1.B6E ms (1088 pts)

Ref 18 dBEm

#Atten 20 dB

Mkrl 2.479 785 GHz
8.97 dBm

#Paak

K

/

LaAw w“”//

W1 52

33 FC

£t
FTun

Swp

Center 2.480 606 GHz
#Res BH 2 MHz

#/BW & MHz

Span 18 MHz

Sweep 1AGE ms (1008 prs)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,
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O

WiReELESS

a DEKRA company

PEAK OUTPUT POWER (CONDUCTED).

Modulation: 8-DPSK

Lowest Channel: 2402 MHz

# Agilent

Ref 18 dBEm

#Atten 20 dB

Mkrl 2.481 995 GHz
-0.94 dBm

#Paak

e

LaAw
b1 sz

33 FC

Lty

£t
FTun

Swp

Center 2.482 G606 GHz
#Res BH 2 MHz

#/BW & MHz

Modulation: 8-DPSK

# Agilent

Middle Channel: 2441 MHz.

Span 18 MHz
Sweep 1AGE ms (1008 prs)

Ref 18 dBEm

#Atten 20 dB

Mkrl 2.448 955 GHz
8.88 dBm

#Peak

/

LgAw e

A

Wl 52

53 FC

£0f:
FTun

Swp

Center 2.441 @086 GHz
#Res BH 2 MHz

#BW & MHz

Span 18 MHz
Sweep 1.AG6 ms (1060 prs)

D DEKRA

Report No: (NIE)
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, g D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

PEAK OUTPUT POWER (CONDUCTED).
Modulation: 8-DPSK Highest Channel: 2480 MHz.

# Agilent

Mkrl 2.479 935 GHz

Ref 16 dBm #Atten 28 dB 1.28 dBm
#Paak |

B/ v T

N

LaAw el

W1 52
33 FC

£t
FTun
Swp

Center 2,430 BOB GHz Span 18 MHz
#Res BW 2 MHz #/BH 3 MHz Sweep 1AGE ms (1008 prs)

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ,‘?) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FCC Section 15.247 Subclause (d) / RSS-247 Clagse. Band-edge compliance of conducted emissions
(Transmitter)

SPECIFICATION
Emissions outside the frequency band in whichkentional radiator is operating shall be at I2@stB below the
highest level of the desired power.

RESULTS:
Modulation: GFSK

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eS®xt plot.

# Agilent

a Mkrl 2177 MHz

Ref 16 dBm #Atten 28 dB 44,57 4B
#Paak

—
[
I
<
[
o

Start 2.390 090 GHz Stop 2.405 @08 GHz
#Res BN 180 kHz #UBH 308 kHz Sweep 1,465 ms (1080 pts)

Verdict: PASS

Report No: (NIE)
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g > D E KRA

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgehext plot.

# Agilent

a Mkrl 3.553 MHz

Ref 18 dBm #Atten 20 dB -53.75 4B
#Peak iR
Log IQ“I

s N
\

J ]

o IR

[T

Ml 52 J y \
33 FC

AA a4 L
£0f: [
FTun - T N N
Swp st Po ]
Start 2.475 800 GHz Stop 2.498 808 GHz
#Res BH 100 kHz #\JBH 308 kHz Sweep 1.465 ms (1060 prs)

Verdict: PASS
3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

# Agilent

a Mkrl 3.793 MHz

Ref 16 dBm #Atten 28 dB 49.28 4B
#Paak

Wl 52 iﬁ'? JUlI‘I
” Y
VAV AVAVAVAVANAVA™:

Swp Typl Tt W W L Il — i1
Start 2.390 090 GHz Stop 2.405 @08 GHz
#Res BN 180 kHz #UBH 308 kHz Sweep 1,465 ms (1008 prs)

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

Ref 16 dBm #Atten 20 dB -60.16 dB
#Peak "
5%9 . A
=2VRVAVIIVAVA
I VTV \\

ol
-17.3
dBm

LaAw

W1 52
33 FC

£t
FTun
Swp

AT-

a DEKRA company

NC,

WiReELESS

a Mkrl 8.984 MHz

D DEKRA

w\{f

Patda

U

Aviya

o

Start 2.475 008 GHz

#Res BH 188 kHz

Verdict: PASS

#\YBH 388 kHz

Stop 2.496 800 GHz
Sweep 1,465 ms (1008 prs)

Measurement uncertainty (dB)

<+0.78

Report No: (NIE)
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g > D E KRA

Modulation: TI/4-DQPSK
1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eS®xt plot.

# Agilent

a Mkrl 2.492 MHz

Ref 16 dBm #Atten 28 dB 38.36 4B
#Paak

!

0l

-22.7 J 1

dBrm J K
iR

LaAw - I

W1 52

33 FC
AA
£t
FTun w""/

SHD ettt s P bt il AT

Start 2.390 090 GHz Stop 2.405 @08 GHz
#Res BN 180 kHz #UBH 308 kHz Sweep 1,465 ms (1008 prs)

Verdict: PASS
2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgeshext plot.

# Agilent

a Mkrl 3.853 MHz

Ref 16 dBm #Atten 20 dB -61.44 dB
#Peak
Log iR

4]

3 A
R

2 1

33 FC - ‘m,,j

AA 1
£y w e
FTun LL”LWJ\,
Swp g R e =
Start 2.475 800 GHz Stop 2.498 808 GHz
#Res BH 100 kHz #\JBH 308 kHz Sweep 1.465 ms (1060 prs)

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

WiReELESS

a DEKRA company

3. LOW FREQUENCY SECTION (HOPPING ON). See nexitplo

# Agilent

Ref 18
#Peak

dBm #Atten 20 dB

a Mkrl 4528 MHz
41.139 dB

1

NN

iR ﬂ}

1 Mgy Pt

Start 2.399 000 GHz
#Res BH 180 kHz #\YBH 380 kHz

Verdict: PASS
4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

Stop 2.405 A08 GHz
Sweep 1.465 ms (1060 prs)

Ref 18 dBEm #Atten 20 dB

#Paak

a Mkrl 12177 MHz
-59.956 dB

A

I SR R

Start 2.475 008 GHz
#Res BH 188 kHz #\YBH 388 kHz

Verdict: PASS

Stop 2.498 B89 GHz

Sweep 1,465 ms (1008 prs)

Measurement uncertainty (dB)

<+0.78

AT4@ B DEKRA

Report No: (NIE)
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, A T g > D E KRA

Modulation: 8-DPSK
1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eS®xt plot.

# Agilent

a Mkrl 2327 MHz

Ref 16 dBm #Atten 28 dB 37.81 4B
#Paak

ﬁg/ fvl\
aR

|
0l
-22.6 I l
dBrm J k
iR

LaAw & o

’ L)
M1 52

” [ oy
£t
F'II:'u)n ) A‘*‘Wf

S'n'p _ Wrgecs it [ e T At P

Start 2.390 090 GHz Stop 2.405 @08 GHz
#Res BN 180 kHz #UBH 308 kHz Sweep 1,465 ms (1008 prs)

Verdict: PASS
2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgeshext plot.

# Agilent

a Mkrl 3.724 MHz

Ref 16 dBm #Atten 20 dB -53.89 4B
#Peak
Log iR

)

3 i
R

2 b

v S,

S'ﬁ'[:l h A e e P S e
Start 2.475 088 GHz Stop 2.498 BBA GHz
#Res BH 100 kHz #\JBH 308 kHz Sweep 1.465 ms (1060 prs)

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

AT-

3. LOW FREQUENCY SECTION (HOPPING ON). See nexitplo

NC,

WiReELESS
a DEKRA company

D DEKRA

# Agilent

Ref 18 dBEm #Htten 20 dB

a Mkrl 4.339 MHz
48.52 dB

#Peak

1

Mo

Lafw iR

il

oo il gl W e,

Start 2.399 000 GHz
#Res BH 180 kHz

Verdict: PASS
4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

#\YBH 380 kHz

# Agilent

Stop 2.405 A08 GHz
Sweep 1.465 ms (1060 prs)

Ref 18 dBEm #Atten 20 dB

a Mkrl -8.153 MHz
59.82 dB

#Paak

|
8 gl

Sy

Mgt e W

Start 2.475 008 GHz
#Res BH 188 kHz

Verdict: PASS

#\YBH 388 kHz

Stop 2.496 800 GHz
Sweep 1,465 ms (1008 prs)

Measurement uncertainty (dB)

<+0.78

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ,‘?) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FCC Section 15.247 Subclause (d) / RSS-247 Clause Emission limitations conducted (Transmitter)

SPECIFICATION

In any 100 kHz bandwidths outside the frequencydbarwhich the intentional radiator is operatirtgg tadio
frequency power that is produced by the intentioadiator shall be at least 20dB below that in6@ kHz
bandwidth within the band that contains the higlhesat| of the desired power.

RESULTS:
All peaks are more than 20 dB below the limit.

1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

= Agilent

Ref 16 dBm Atten 20 4B
#Peak

A

Start 30 MHz Stop 25.80 GHz
#Res BH 100 kHz #WBW 388 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiemay.
Verdict: PASS

Report No: (NIE)
50332RRF.003 Page 48 of 81 2017-03-31



AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

NC,

WiReELESS
a DEKRA company

3 Agilent

Ref 18 dBm Atten 26 dB

#Peak

Start 30 MHz

#Res BH 188 kHz #WBH 388 kHz

Note: The peak above the limit is the carrier fiey.
Verdict: PASS

3. HIGHEST CHANNEL (2480 MHz): 30 MHz-25 GHz (seext plot).

# Agilent

Stop 25.80 GHz
Sweep 2.387 5 (8192 pts)

Ref 18 dBm Atten 20 dB

#Peak

Start 30 MHz

#Res BH 100 kHz #WBW 3080 kHz

Note: The peak above the limit is the carrier fierty.
Verdict: PASS

Stop 25.00 GHz
Sweep 2.387 5 (8192 pts)

Measurement uncertainty (dB)

<+2.03

D DEKRA

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: TI/4-DQPSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

# Agilent

Ref 18 dBm Atten 20 4B
#Peak

D
-24.0
dBm

LaAw

Wl s2
53 FC

£
FTun
Swp

Start 30 MHz Stop 25.00 GHz
#Res BH 188 kHz #\JBW 3008 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
Verdict: PASS
2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

# Agilent

Ref 18 dBm Atten 20 4B
#Peak

Start 30 MHz Stop 25.00 GHz
#Res BH 188 kHz #\JBW 3008 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3. HIGHEST CHANNEL (2480 MHz): 30 MHz-25 GHz (seext plot).

3 Agilent

Ref 16 dBm Atten 20 4B
#Peak

Start 30 MHz Stop 25.80 GHz
#Res BH 100 kHz #WBW 388 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
Verdict: PASS

Measurement uncertainty (dB) <+2.03

Report No: (NIE)
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: 8-DPSK
1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

= Agilent

Ref 18 dBm Atten 20 4B
#Peak

Start 30 MHz Stop 25.00 GHz
#Res BH 188 kHz #\JBW 3008 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
Verdict: PASS
2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

# Agilent

Ref 18 dBm Atten 20 4B
#Peak

Start 30 MHz Stop 25.00 GHz
#Res BH 188 kHz #\JBW 3008 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “97 D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3. HIGHEST CHANNEL (2480 MHz): 30 MHz-25 GHz (seext plot).

= Agilent

Ref 18 dBm Atten 20 4B
#Peak

Start 30 MHz Stop 25.00 GHz
#Res BH 188 kHz #\JBW 3008 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
Verdict: PASS

Measurement uncertainty (dB) <+2.03

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FCC Section 15.247 Subclause (d) / RSS-247 Clause Bmission limitations radiated (Transmitter)
SPECIFICATION

Radiated emissions which fall in the restricteddsamas defined in 815.205(a), must also comply thi¢hradiated
emission limits specified in §15.209(a) (see 8§15(2P/ RSS-Gen):

Frequency Range | Field strength (uV/m Field strength Measurement
(MHz) (dBpV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz) - 30
1.705 - 30.0 30 - 30
30 - 88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

The emission limits shown in the above table asetan measurements employing CISPR quasi-peagtoete
except for the frequency bands 9-90 kHz, 110-499 &kl above 1000 MHz. Radiated emission limithesée
three bands are based on measurements employavgeage detector.

For average radiated emission measurements ab@@MBz, there is also a limit corresponding to Babove
the indicated values in the table is specified wimesasuring with peak detector function.

RSS-247 Attenuation below the general field strength terpecified in RSS-Gen is not required.

RESULTS:

The situation and orientation was varied to find thaximum radiated emission. It was also rotate@f aéd the
antenna height was varied from 1 to 4 meters ttfie maximum radiated emission.

Measurements were made in both horizontal andce¢pianes of polarization.

All tests were performed in a semi-anechoic chanalbexr distance of 3 m for the frequency range 3QzMBOO
MHz and at distance of 1m for the frequency ran@Hz-25 GHz.

The field strength is calculated by adding cormcfiactor to the measured level from the spectroatyaer. This
correction factor includes antenna factor, cabds lEnd pre-amplifiers gain.

Report No: (NIE)
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AT4 wireless, S.A.U. Y
Parque Tecnoldgico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WireLess
www.at4wireless.com - C.I.F. A29 507 456 a DEKRA company

Frequency range 30 MHz-1000 MHz.

Note: The spurious emissions below 1 GHz do noeddmn either the operating channel or the moduiatiode
selected in the EUT.

Spurious frequency Polarization Detector Emission Level Measurement
(MHz) (dBpV/m) Uncertainty (dB
497.103 \/ Quasi-Peak 30.15 + 3.88
639.063 H Quasi-Peak 28.21 +3.88
709.921 H Quasi-Peak 37.55 + 3.88
780.925 V Quasi-Peak 34.26 + 3.88
851.832 \/ Quasi-Peak 36.87 + 3.88
922.982 H Quasi-Peak 32.39 + 3.88
992.933 V Quasi-Peak 37.29 + 3.88
993.840 V Quasi-Peak 39.25 + 3.88

Frequency range 1 GHz-25 GHz

The results in the next tables show the maximumsomed levels in the 1-25 GHz range including thatrigted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see netg)pl

Modulation: GFSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBuV/m) Uncertainty (dB
1.34890 H Peak 45.19 +4.87
1.49050 V Peak 48.28 +4.87
1.70376 H Peak 44.73 +4.87
1.77516 H Peak 44.87 +4.87
1.84530 V Peak 45.72 +4.87
1.9975 H Peak 49.13 +4.87
Peak 61.72 +4.87
3.32725 \Y
Average 41.00 +4.87
4.80425 V Peak 45.10 +4.87

Report No: (NIE)
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

2. CHANNEL: MIDDLE (2441 MHz).

AT

o

WiReELESS

a DEKRA company

D DEKRA

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.34857 H Peak 45.43 +4.87
1.49143 Vv Peak 48.14 +4.87
1.70397 H Peak 44.33 +4.87
1.77833 H Peak 45.84 +4.87
1.84687 H Peak 45.60 +4.87
1.99920 Vv Peak 48.74 +4.87
2.28497 \Y Peak 46.57 +4.87
2.38778 \Y Peak 48.28 +4.87
333295 H Peak 62.06 +4.87
Average 42.25 +4.87
4.88225 \Y Peak 49.18 +4.87
7.32325 \Y Peak 43.59 +4.87
3. CHANNEL: HIGHEST (2480 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.34923 H Peak 44.30 +4.87
1.49050 Vv Peak 48.75 +4.87
1.70383 H Peak 44,13 *+4.87
1.77503 H Peak 46.81 +4.87
1.8459 H Peak 46.08 +4.87
1.99810 Vv Peak 52.27 +4.87
2.32409 H Peak 49.59 +4.87
2.35002 H Peak 47.24 +4.87
2.37604 H Peak 47.41 +4.87
2.48354 H Peak 49.72 +4.87
Peak 61.55 +4.87
3.33025 H
Average 42.22 +4.87
4.66075 H Peak 52.56 +4.87
4.95975 Peak 47.69 +4.87
7.44025 H Peak 44.00 +4.87

Verdict: PASS
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AT4 wireless, S.A.U.

e,

AT4.)Z. D DEKRA
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company
Modulation:T1/4-DQPSK
1. CHANNEL: LOWEST (2402 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.34877 H Peak 44.26 +4.87
1.49070 Vv Peak 47.82 +4.87
1.56257 H Peak 43.97 +4.87
1.77420 \% Peak 42.53 +4.87
1.84577 Vv Peak 44.10 +4.87
1.99710 H Peak 52.19 +4.87
2.37416 H Peak 50.24 +4.87
2.49591 H Peak 48.99 +4.87
Peak 62.69 +4.87
3.33075 H
Average 44.50 +4.87
4.80425 H Peak 41.62 +4.87
2. CHANNEL: MIDDLE (2441 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBuV/m) Uncertainty (dB
1.06530 H Peak 44.20 +4.87
1.49257 Vv Peak 48.17 +4.87
1.77450 Vv Peak 43.30 +4.87
1.84743 vV Peak 46.56 +4.87
1.98767 \Y Peak 49.29 +4.87
1.99703 \Y Peak 52.18 +4.87
2.32878 H Peak 48.53 +4.87
2.49508 H Peak 48.82 +4.87
Peak 62.44 +4.87
3.32725 H
Average 42.26 +4.87
4.66750 H Peak 51.02 *+4.87
4.88125 Peak 45,57 +4.87
Report No: (NIE)
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Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

3. CHANNEL: HIGHEST (2480 MHz).

AT

o

WiReELESS

a DEKRA company

D DEKRA

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.06503 H Peak 43.40 +4.87
1.34830 H Peak 42.63 *+4.87
1.49143 Vv Peak 48.33 +4.87
1.56230 H Peak 44.18 +4.87
1.77537 Vv Peak 43.52 +4.87
1.84597 H Peak 45.84 +4.87
1.99790 H Peak 52.22 +4.87
2.32399 H Peak 46.88 +4.87
2.49203 H Peak 48.78 +4.87
Peak 60.47 + 4.87
3.32825 H
Average 41.91 +4.87
4.95975 \% Peak 45.77 +4.87
Verdict: PASS
Modulation: 8-DPSK
1. CHANNEL: LOWEST (2402 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.06457 H Peak 42.43 +4.87
1.34923 Vv Peak 44.34 +4.87
1.49103 \Y Peak 48.62 +4.87
1.56223 \Y Peak 45.49 +4.87
1.99663 H Peak 52.71 +4.87
3.32875 Peak 60.45 +4.87
: Average 43.22 +4.87
Report No: (NIE)
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Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

2. CHANNEL: MIDDLE (2441 MHz).

AT

o

WiReELESS

a DEKRA company

D DEKRA

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBuV/m) Uncertainty (dB
1.06483 H Peak 41.94 + 4.87
1.34937 \Y Peak 44.48 + 4.87
1.49123 Y, Peak 48.33 +4.87
1.56090 Y, Peak 44.41 +4.87
1.99750 H Peak 51.06 + 4.87
Peak 61.36 +4.87
3.33125 H
Average 41.86 +4.87
4.66250 H Peak 51.44 +4.87
4.88175 Peak 45.52 +4.87
3. CHANNEL: HIGHEST (2480 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBuV/m) Uncertainty (dB
1.06483 H Peak 41.58 +4.87
1.34923 Vv Peak 43.66 + 4.87
1.48897 Y, Peak 49.02 +4.87
1.56197 Y, Peak 45.72 +4.87
1.99810 H Peak 50.74 +4.87
Peak 60.38 +4.87
3.33075 H
Average 43.64 +4.87
4.96025 Y, Peak 44.57 +4.87
Verdict: PASS
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

FREQUENCY RANGE 30 MHz-1000 MHz.

®

Ref 70 dBuv/m Att 0 dB

AT4@

WireLess
a DEKRA company

RBW 100 kHz
VBW 300 kHz
SWT 100 ms

70

60

=
o

50

FCC|15
4

30

20

F-10

F-20

=30

Center 515 MHz

97 MHz/

(This plot is valid for all three channels andrathdulation modes).

Span 970 MHz

D DEKRA
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

FREQUENCY RANGE 1 GHz to 3 GHz.
Modulation: GFSK
CHANNEL: Lowest (2402 MHz).

MultiView

Spectrum

Ref Level 80.00 dBuv,/m
Att
TDF

0dB = SWT 15

1 Frequency Sweep

70 denv/m

HZ2 74,000 dBpv/mr

AT4C

EKRA cormr

\/()

WireLesS

RBW 1 MHz

VBW 3 MHz

Mode Auto Sweep

60 dBpv/mr

S0 dBpv/mr

H1 54.000 dBpy/im

" L
30 dBpvm:

20 dBpv/m:

10 dBpv/m:

0 dBp/,

-10 dBpv/m:

1.0 GHz

Note: The peak shown in the plot above the limihis carrier frequency.

CHANNEL: Middle (2441 MHz).

MultiView

Spectrum

Ref Level 80,00 dBpv/m
Att
TOF

0dB = SWT 1s

1 Frequency Sweep

HZ2 74,000 B/

30000 pts

200.0 MHz/

3.0 GHz

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

70 dBpv/mr

60 dBpv/m:

S50 dBpv/m:

H1 54.000 depi//m

|
30 depv/m:

20 dBpv/mr

10 depv/m

0 depvfm

-10 dBpv/m:

1.0 GHz

Note: The peak shown in the plot above the limihes carrier frequency.

30000 pts

200.0 MHz /

3.0 GHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

WIRELE55
www.atdwireless.com - C.I.F. A29 507 456

pany

CHANNEL.: Highest (2480 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv,/m RBW 1 MHz

Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep

HZ2 74,000 dBpv/mr

70 denv/m

60 dBpv/mr

H1 54.000 dBpy/im

S0 dBpv/mr

s |
T ; e -
, | .hJ X A -

30 dEp/m

20 dBpv/m:

10 dBpv/m:

0 dBp/,

-10 dBpv/m:

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak shown in the plot above the limihes carrier frequency.

Modulation:I1/4-DQPSK
CHANNEL: Lowest (2402 MHz).

Multiview Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

HZ2 74,000 B/

70 dBpv/mr

60 dBpv/m:

H1 54.000 depi//m

S50 dBpv/m:

‘ —
k - e s
Bl

20 dBpv/mr

10 depv/m

0 depvfm

-10 dBpv/m:

1.0 GHz 30000 pts 200.0 MHz / 3.0 GHz

Note: The peak shown in the plot above the limihis carrier frequency.
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: Middle (2441 MHz).

MultiView

Spectrum

Ref Level 80.00 dBuv,/m
Att
TDF
1 Frequency Sweep

0dB = SWT 15

70 denv/m

HZ2 74,000 dBpv/mr

A T4

\/()

WireLesS

D DEKRA

RBW 1 MHz

VBW 3 MHz

Mode Auto Sweep

60 dBpv/mr

S0 dBpv/mr

H1 54.000 dBpy/im

30 dBp/m

20 dBpv/m:

10 dBpv/m:

0 dBp/,

-10 dBpv/m:

1.0 GHz

Note: The peak shown in the plot above the limihes carrier frequency.

CHANNEL.: Highest (2480 MHz).

MultiView

TOF
1 Frequency Sweep

Spectrum

Ref Level 80.00 dBqu
Att

30000 pts

200.0 MHz/

3.0 GHz

RBW 1 MHz

0dB & SWT 1s & VBW 3 MHz

70 dBpv/mr

Mode Auto Sweep

HZ2 74,000 B/

60 dBpv/m:

S50 dBpv/m:

H1 54.000 depi//m

HV T

I

30 deuv/m:

20 dBpv/mr

10 depv/m

0 depvfm

-10 dBpv/m:

1.0 GHz

Note: The peak shown in the plot above the limihes carrier frequency.

30000 pts

200.0 MHz /

3.0 GHz
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Modulation: 8-DPSK
CHANNEL: Lowest (2402 MHZz).

aT42

WireLesS

EKRA company

1 Frequency Sweep

Multiview Spectrum [:]
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep

TOF

H1 74.000 depv/m

70 dBpv/mr

60 dBpv/m:

HZ2 54.000 dBpr//rr

S50 dBpv/m:

20 dBpv/mr

10 depv/m

0 depvfm

-10 dBpv/m:

1.0 GHz

Note: The peak shown in the plot above the limihis carrier frequency.

CHANNEL: Middle (2441 MHz).

30000 pts

200.0 MHz /

3.0 GHz

1 Frequency Sweep

MultiView Spectrum D
Ref Level 80.00 dBqu RBW 1 MHz
Att 0dB SWT 1s VBW 3 MHz Mode Auto Sweep

TOF

H1 74.000 depv/m

70 dBpv/mr

60 dBpv/m:

HZ2 54.000 dBpr//rr

S50 dBpv/m:

’:'—. " i

20 dBpv/mr

10 depv/m

0 depvfm

-10 dBpv/m:

1.0 GHz

30000 pts

Note: The peak shown in the plot above the limihis carrier frequency.

200.0 MHz /

3.0 GHz
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CHANNEL.: Highest (2480 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv,/m RBW 1 MHz
Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74,000 dBpy/im

70 denv/m

60 dBpv/mr

H2 54,000 dBpv/mr

S0 dBpv/mr

" n A
Eig E!fuwm

20 dBpv/m:

10 dBpv/m:

0 dBp/,

-10 dBpv/m:

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak shown in the plot above the limihescarrier frequency.
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c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
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WireLesS

AT4 wireless, S.A.U. {
Parque Tecnologico de Andalucia, ,4 T4 > D E K RA

FREQUENCY RANGE 3 GHz to 18 GHz.
Modulation: GFSK
CHANNEL: Lowest (2402 MHz).

MultiView Spectrum D

Ref Level 80.00 dBuv,/m RBW 1 MHz
Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

H1 74,000 dBpy/im

70 denv/m

60 TBuw‘m

H2 54,000 dBpv/mr

S0 KB M

40 AT |
e A i T B

L s

j

dBpv/m:

10 dBpv/m:

0 dBp/,

-10 dBpv/m:

3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

CHANNEL: Middle (2441 MHz).

Multiview Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
H1 74.000 depv/m
70 dBpv/mr
60 Tauv/r
H2 54.000 dBL/m
S0 fBpV/mM:
40[fvm e »
Ay VY
| W -
”W
dBpV/m-
10 dBpvm
0 dBpv/m
-10 dBpv/m:
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, ) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CHANNEL.: Highest (2480 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv,/m RBW 1 MHz
Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
H1 74.000 depv/m
70 dewv/m
B0 fBpN M
H2 54.000 dBLv/m ¥
S0 @B M
4 VAT
oy | mﬂg
Ll
0 dBpv/m:
10 dBpv/m:
0 dBp/,
-10 dBpv/m:
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz

Modulation:I1/4-DQPSK
CHANNEL: Lowest (2402 MHZz).

Multiview Spectrum D

Ref Level 80.00 dBuv/m RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

H1 74.000 depy/m
70 dBpv/mr

60 Tauv/r
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

CHANNEL: Middle (2441 MHz).

aT42

WireLesS

DEKRA company

MultiView Spectrum D
Ref Level 80.00 dBuv,/m RBW 1 MHz
Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
H1 74.000 depv/m
70 dewv/m
B0 fBpN M
H2 54.000 dBLv/m
S0 fBpvmr
| ‘ | Mgy
40|dRyvym "
e Ll "
ity 1 W
Ll
dBpv/m:
10 dBpv/m:
0 dBp/,
-10 dBpv/m:
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
CHANNEL.: Highest (2480 MHz).
MultiView Spectrum D
Ref Level 80.00 dBqu RBW 1 MHz
Att 0dB SWT 1s VBW 3 MHz Mode Auto Sweep
TOF
1 Frequency Sweep
H1 74.000 depv/m
70 dBpv/mr
60 Tauv/r ﬂ
H2 54.000 dBL/m
S0 fBpv/m:
40[ v/ 1 | | it
v/ sy N R D ™ i e
u g
)
uM
dBpV/m-
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-10 dBpv/m:
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

Modulation: 8-DPSK
CHANNEL: Lowest (2402 MHZz).

MultiView

TDF

Spectrum

Ref Level 80,00 dBpv/m
Att

0dB = SWT 1s

1 Frequency Sweep

aT42

WireLesS

DEKRA company

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep
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CHANNEL: Middle (2441 MHz).

MultiView
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AT4 wireless, S.A.U. {

Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

CHANNEL.: Highest (2480 MHz).

MultiView Spectrum D
Ref Level 80.00 dBuv,/m RBW 1 MHz
Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FREQUENCY RANGE 18 GHz to 25 GHz.

MultiView | Spectrum
Ref Level 80,00 dBuv//m

® RBW 1 MHz

@ Att 0dB ® SWT 1s ® VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep
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(This plot is valid for all three channels andrathdulation modes).
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

FREQUENCY RANGE 2.31 GHz to 2.39 GHz. (RESTRICTED B\ND)
CHANNEL: Lowest (2402 MHZz).
Modulation: GFSK

MultiView Spectrum D

Ref Level 80.00 dBuv,/m RBW 1 MHz
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Modulation:T1/4-DQPSK

MultiView Spectrum D
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www.atdwireless.com - C.I.F. A29 507 456

Modulation: 8-DPSK
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Parque Tecnoldgico de Andalucia, ) D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WinreLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation:I1/4-DQPSK

MultiView Spectrum D

Ref Level 80.00 dBuv,/m RBW 1 MHz

Att 0dB & SWT 1s @ VBW 3 MHz Mode Auto Sweep
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Modulation: 8-DPSK

Multiview Spectrum D
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c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

www.atdwireless.com - C.I.F. A29 507 456

CHANNEL.: Highest (2480 MHz).
Modulation: GFSK

Multiview Spectrum D
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Modulation:I1/4-DQPSK

Multiview Spectrum D
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: 8-DPSK

MultiView Spectrum D

Ref Level 80.00 dBuv,/m RBW 1 MHz
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
c/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

FREQUENCY RANGE 2.4835 GHz to 2.5 GHz. (RESTRICTEDBAND)
CHANNEL: Lowest (2402 MHZz).
Modulation: GFSK

MultiView Spectrum D
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Modulation:T1/4-DQPSK
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